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Order code Manufacturer code

Description
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Kinds of Materials

Materials

RoHS (UnitCppm)

Pb Cd Hg Cr6+ | PBBs | PBDEs

Plastic PnolicDPDFDT385 5 N.D N.D N.D N.D N.D N.D
Copper C1100 N.D N.D N.D N.D N.D N.D
Plastic POM N.D. N.D N.D N.D N.D N.D
Plastic ABS PA757 N.D N.D N.D N.D N.D N.D
Spring Music ;VVUES’WPB | ND N.D N.D N.D
Copper 0ooo ¢3602 28900 54.8 N.D N.D

Steel SK 7.18 N.D N.D N.D

Plastic POM N.D. N.D N.D N.D N.D N.D
Spring Music \év\i/{/ec()SWRH' 6 N.D N.D N.D




SGS NO. SGS DATE
CE-2006-36272 3/27/2006
CE-2005-80193 8/9/2005
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Test Report

MINCHALI METAL INDU STRY CO., LTD. Report No. : CE/2005/80193
11, PEI YUAN ROAD, CHUNG LI CITY, TAIWAN, R, O. C. Date : 2005/08/09
' Page :1o0f4

The following merchandise was (were) submitted and identified by the client as :

Type of Product 2 KL

Style/Item No ' : C1l100(TCu)

Manufacturer/Vendor : MINCHALI METAL INDUSTRY CO., LTD.
Country of Origin :  TAIWAN

Sample Received :  2005/08/01

Testing Date : 2005/08/01 TO 2005/08/ 09

Test Result : - Please see the next page -

and on behalf of
8GS TAIWAN LTD.

The cortent of this POF fila is in accordance with the original issued reports for reference only. This Tast Reporl cannot be reproduced, except in full,
without prior written pamission of the Company

GO TAIWAN UMITED NO. 136-1, Wu Kung Road, WuKu Indusiriél Zons, Teipei county, Tatwen.
Y896-2) 22093939 1(806-2) 22993237 www. g% comiw




Teslt Report

MINCHALI METAL INDUSTRY CO., LTD.
11, PEI YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C.

Report No.

Date
Page

: CE/2005/80193
: 2005/08/09

120f4

Test Rosult
PART NAME NO.1 : COPPER COLORED METAL SHEET (PLEASE REFER TO THE
» PHOTO ATTACHED)
Result
Test Item (s): Unit Method MDL No1 Spec.

Moanobromobiphenyl % 0.0005 N.D. -

Dibromobiphenyl % 0.0005 N.D. -
. [Tribromobiphenyl % 0.0005 N.D. -

Tetrabromobiphenyl % {With reference to 0.0005 N.D. -

Pentabromobiphenyl % |USEPA3540Cor 0.0005 N.D. -

Huabromobil')henyl % Ugfoiﬁ?:dsg}?;;n&li ;;1‘;,“ 0.0005 N.D. -

Heptabromobiphenyl % _ |ic /MS or GC/ MS. 0.0005 N.D. -

Octabromobiphenyl % __|(prohibited by 2002/95/EC { 0.0005 N.D. -

Nonabromobiphenyl % |(RoHS), 83/264/EEC, and | 0.0005 N.D. -
- [Decabromobiphenyl % |76/769/EEQ) 0.0005 N.D. -

Total % - N.D. -

iPBBs(Polybrominated

[piphenyls)/Sum of above

Monobromobiphenyl ether % 0.0005 N.D. -

Dibromobiphenyl ether % 0.0005 N.D. -

Tribromobipheny! ether % 0.0005 N.D. -

Tetrabromobiphenyl ether Y% With reference to 0.0005 N.D. -

Pentabromobiphenyl ether % [USEPA3540C or 0.0005 N.D. -

Hexabromobiphenyl ether % |USEPA3550C. Analysis was| 0.0005 N.D. -

Heptabromobiphenyl ether % [performed by HPLC/DAD, [ 0.0005 N.D. -

Octabromobiphenyl ether % ;’C/ M.S'or GC/MS. 0.0005 N.D. -

Nonabromob‘iphenyl ether % ;gg‘;?é;’:t:g /g};z;)g%/cg,sa/nl‘c}lc 0.0005 N.D. -

Decabromobiphenyl ether % 176 | 769/ EEC) 0.0005 N.D. -

Total % - N.D. -

[P BEEs (PBDEs)(Polybromin

ted biphenyl ethers)/Sum
[ above

YIS TAIWEAN LI TED

NO. 138-1, Wu Kung Roed, WuKu Industrial Zons, Teipet county, T siwan.

1(BB6-2) 22993939 1(866-2) 22993237 www.%)8 comiw

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be mproduood excapt in full,
without pnor written permission of the Company




Test Report

MINCHALI METAL INDUSTRY CO,, LTD. Report No. : CE/2005/80193
11, PEI YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C. Date : 2005/08/09
' Page : 3of4
Result
Test Item (s): Unit Method MDL Fol Spec.
Chromium VI (Cr+6) ppm {UV-VIS after reference to 2 N.D. -
US EPA 3060A.
Qadmium (Cd) ppth |ICP-AES after reference to 2 N.D. -

EN 1122, method B:2001
or other acid digestion.

Mercury (Hg) ppm {ICP-AES after reference to 2 N.D. -
: [US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [ICP-AES after reference to 2 N.D. -

[US EPA 3050B or other
acid digestion.

PASS
Result ‘
Test Item (s)i Unit Method MDL Fo.l Speo.
EN?IPARTSHeavymetal As per EN 71 PART 3 :
content 1994 (A1 :2000) (EN71 &
BS 5665 are identical)
Soluble Lead (Pb) ppm |[ICP-AES 5 <5.0 90
Soluble Antimony (Sb) ppm |ICP-AES 5 <50 60
Soluble Arsenic (As) ppm |ICP-AES 2.5 <25 25
Soluble Barium (Ba) ppm_|ICP-AES 10 < 10.0 1000
Soluble Cadmium (Cd) ppm (ICP-AES 5 <5.0 75
Soluble Chromium (Cr) ppm [ICP-AES 5 <5.0 60
Soluble Mercury (Hg) ppm {ICP-AES 5 < 5.0 60
' Soluble Selenium (Se) ppm  |ICP-AES 5 <5.0 500

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/ kg
(3) MDL = Method Detection Limit
(4)* - * = No Regulation

The content of this POF file is in eccordance wilh tha onginal issued reports for reference only. This Tesl Report cannol be reproduced, excaepl in fuk,
without prior written permission of the Company

SIETRIWAL LW TED NO. 138-1, Wu Kung Rosd, WuKu Industrisl Zons, Talpsl county, T stwan.
HARRK.?Y 9°007G10 (ARG -?) 270061237 www 08 comtw



Test Report

MINCHALI METAL INDUSTRY CO., LTD. Report No. : CE/2005/80193
11, PEI YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C. Date 1 2005/08/09
' Page :40f4

The c&dom of this PDF file is in accordance with tha onginal issued reports for reference only. This Test Report cannol be reproducad, except in ful,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu induslrial Zone, Taipei oounty, Telwan.
¥B86-2) 22993939 ((886-2) 2209 3237 www g8 comiw
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Chemical Laboratory - KAO.,SGS Talwan Ltd.

TEST REPORT

REPORT NO. KA/2005/104 23
. DATE: 2008/1/21. ‘
PAGE: 1 OF 1 -

THE FOLI.OWING MERCHANDISE WAS(WERE) SUBMITTED AND IDENTIFIED BY THE GLIENT AS :

CLIENT : CHIA tA WORLD CO.LTO.

PRODUCT DESCRIPTION '~ : MIGH CARBON STEEL WIRE. "

TESTING DATE , ¢ 2005/1/17 TO 2008/1/29",

SAMPLE RECEIVED ! 2008/01/17.

SxTasErscE=dg=zsazscr=oc ::================oc==n==:=::=a======:::a::::a*u:::nlnullllltlllu:l:l

WE HAVE TESTED THE SAMPLE(S) SUBMITTfD AS REQUESTED AND THE FOLLOWING RESULTS WERE
OBTAINE).

'SGS Talwan Limitea

T1 2 Tes Aepon i seuud by tne Compa%:ubpm 10 'is Qeneral Conditions of San pritted overiaal, mnmm Io-wnmluﬂahaaullbvm emaitiatien
52 nhenal i 04 thorein »gﬂ

180Ut Prawn In thls:teal upennwon lnlhq nmpa i)l g unless o Mnmm This Teal |

o
o:’:s 209, cm.d " EI wiihoul prar wrilten permission of ihe Campany.
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“e PORPIARED - mmmamuummnzu”u e mmm i rRmRsLn E

N T I BNV PURE'T, T B - ST T P S

TESY ITEM(S) UNIT | - METHOD : | oEv.LMT . RESULT
i : ANALYSIS BY ICP-AES W(TH ADVANCE !
CADMIUM PPM | TREATMENT E%H 22 METHOD 8:2001. 2 nd.
ANALYSIS BY US EPA T188A WITH ADVANCE B
CHROMILM VI ppm TREATMENT US EPA 3060A. 2 nd.

- 'ANALYSIS BY JCP-AES WITH ADVANGE : T
MERCURY P | YREATMENTUSEPA30S2 - 2 oo
" ANALYS[S BY ICP-AES WITH AOVA

LEAD | pAm TREATMENT U3 EPA 30508 -2 718
WITH REFERENCE TO 83/264/EEC. T .
PRAS % ~ ANALYSIS WAS PERFORMED BY - 0.0008 n.d.
. _GG/ECOMS ORKPLEDADMS. - | L
‘ WITH REFERENCE TO 83/264/€EC, |-
PBDES % ANALYSIS WAS PERFORMED BY - 0.0005 n.g.
“ OC/ECOMS OR HPLC/DAD/MS. ]
NQOTE . n.i. = not detected. ' - :
t\ 5 L ~+  George Kuang / SUpervisor.
: 'I‘i 9 1 ’$\ - . S Sign for and on behalf of




TEST REPORT
REPORT NO.KC/2006/50019A-01
DATE: 2006/05/15

PAGE:10F 2

S0 0 O Y 0 0

THE FOLLOWING MERCHANDISE WAS{WERE) SUBMITTED ON BEHALF OF THE CLIENT AND IDENTIFIED AS

CLIENT : HUEI SHIANG NUT FACTORY.
PRODUCT DESCRIPTION : NUT.

: (AS ATTACHED SAMPLE PHOTO).
TESTING DATE : 2006/05/08 TO 2006/05/15.
SAMPLE RECEIVED : 2006/05/09.

Bt e

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

TEST ITEM(S) UNIT ' METHOD MDL RESULT

. ICP-AES after reference to EN 1122, method
Cadmium (Cd) pem B8:2001 %r other acid digestion. 2 54.8

y 5 | . ANALYSIS BY UVivis WITH ADVANCE

CHROMIUM V1 » 9/ | TREATMENT REFERRING TO SO 3613 0.02 nd
Mercury (H m ICP-AES after reference to US EPA 3052 or 2 nd

"y (Hg) PP other acid digestion. -
Lead (Pb) ppm ICP- AES. aﬁir’:fre;i?:i':on;imEPA 3050B or 2 28900

NOTE: (1) n.d. = not detected
(2) ppm = mg/kg
+(3) MDL = Method Detection Limit

(4) > = Chromium VI content is for coatino/olatina on metaltic samole
(5) Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and

offenders may be prosecuted to the fullest extent of the law.

' . R SGS Taiwan Limited
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